APPROVALS fth#E DOCUMENT TITLE 344
DEPT #511| ek SIGNATURE | 1y \ g 15|~ Outgoing
ik ; EuEd inspection
QA PeterLange | Quality vp Lange 2024/1/17 repo rt
Ll 48 4A A 3 A
Template Corp-F-
Number it | QA-30
Test Report
QR/QM-12 A/0
Grade N35 Size 25%5 (10.4/5.5)[  Date 2024/1/117
Total Q'ty 2500 Samples 20PCS Coating NiCuNi
Ttems @ @ ©) @
25 5 10.4 5.5 GAUSS
Standard +/-0.1 +/-0.1 +/-0.1 +/-0.1 N S
Unit mm mm mm mm Gs
1 25.04 5.00 10.42 5.57 2860 2920
2 25.04 4.99 10.42 5.55 2900 2870
3 25.03 4.99 10.41 5.53 2890 2920
4 25.03 4.99 10.42 5.55 2880 3000
5 25.03 4.98 10.39 5.54 2910 2930
6 25.02 4.99 10.38 5.59 2920 2880
7 25.02 5.00 10.36 238 3020 2920
8 25.04 4.98 10.45 \Qjﬁﬁq 3010 3020
9 25.04 4.99 1045 JPu.5007 ) | —7920 2880
10 25.00 5.00 10.46 L’ﬂ 2960 2890
11 25.03 5.00 1043 | 5.54 2950 2880
12 25.03 5.00 10.43 5.54 2920 2910
13 25.05 4.99 10.39 5.56 2870 2920
14 25.03 4.99 10.37 5.50 2920 3020
15 25.04 4.98 10.36 5.54 2910 2870
16 25.03 5.00 10.41 5.55 3000 2920
17 25.04 4.98 10.42 5.53 2930 2930
18 25.04 4.99 10.39 5.55 2970 2880
19 25.00 5.00 10.38 5.60 2990 2860
20 25.02 4.99 10.45 5.52 3010 2900
Max 25.05 5.00 10.46 5.60 3020 3020
Min 25.00 4.98 10.36 5.50 2860 2860
Avg 25.03 4.99 el 5.55 2940 2960
Decision ok ok _ ) \Q,K(} A ok ok ok
20:0%Y)




Inspector:Chengyongsheng Verifier: Yujiaming ite : 2024/01/
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Br w1212 T 12.12 kGs Material Type:
Heb = 8931  kA/a  11.20 kOe Patch Mot 12-29
He) = 1016 ka/ma 12.77 koe sample Mo
(B)max =266.90 XJ/=*3 33.54 MGOe Test Date: 2024-1-1
L = 953 kA/fa  11.97 koOs Sample Shape: Column
Hd = 446 /s 5.60 kOa Size (mm): 23.26
Bd =0.599 T 5.99 kG Document NWo: 240114

Hk/Hej = 93.8%

SamplaT(T): 20

AUTOMATIC HYSTERSIGRAPH MODE AMT-4




